
 Outdoor 3pcs Rocking  
       Chair Set
          

Assembly Manual
Prior to assembly, make sure you lay out and identify all the parts listed 
below in the parts list.

Tighten all nuts and bolts securely. All bolts should be hand tightened 
before use. Never use power tools or excessive force during assembly 
and tightening of bolts.

ASSEMBLY INSTRUCTIONS



Part list Chair

Left Leg

Right Leg

M6*16

M6*30

Seat

Back

Cap

Screw

Screw

Washer

 1

 1

 1

 1

 12

6

 6

 12

F

G

H

A

B

C

D

E

Description QtyPart

Screw 
driver

Seat 
Cushion

Back 
Cushion

 1

 1

 1

I

J

K

Description QtyPart



1. Connect Left Leg (Part A) and Right Leg (Part B)
 with Seat (Part C) using Screws (G), Washer (H) 
 and Cap (E) as shown in diagram.

2. Connect Left Leg (Part A) and Right Leg (Part B)
 with Seat (Part C) using Screws (F), Washer (H) 
 and Cap (E) as shown in diagram.   

B

E

E

C

G

F

H

H

A

B

C

A

Reminder: All parts must be placed on 
 carpet during assembly.

!  Don’t fully tighten all screws
 until Final step.   



        

3. Connect Back (Part D) with Legs (Parts A&B) using 
 Screws (G), Washer (H) and Cap (E) as shown in 
 diagram.   

4. Connect Back (Part D) with Legs (Parts A&B) using 
 Screws (F), Washer (H) and Cap (E) as shown in 
 diagram.   

E

D D

G

H

Reminder: All parts must be placed on 
 carpet during assembly.

E
F

H



Table5.Place Back Cushion (Part K) and Seat Cushion (Part J)
on chair.

K

J

Part list

Top

Glass

M6*16

M6*22

Connector

Leg

Cap

Screw

Screw

Washer

 1

 1

 1

 4

 12

4

 8

 12

F1

G1

H

A1

B1

C1

D1

E

Description QtyPart

Tighten and check all screws before using 
 on level ground
 Repeat for other rocking chair. 



1.Connect Leg (Part D1) with Top (Part A1) using 
Screw(F1), Washer (H) and Cap (E).

2.Connect Connector (Part C1) with Leg (Part D1) using 
Screw(G1), Washer (H) and Cap (E).

Reminder: All parts must be placed on 
 carpet during assembly.

E1
D1

A1

C1

F1
H

D1

E

H

G1

!  Don’t  fully tighten all screws
 until Final step.   



3.Place Glass (Part B1) on top.

B1

Tighten and check all screws before using 
 on level ground.




